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TEST RESULT CERTIFICATION

Applicant’s Name.....................  Shenzhen Mediafly Technology CO.,LTD

Address . 1F Abldg ,weixing Tech-park 268-3 Baoshi Road Shuitian
................................... community Shiyan St Shenzhen China

Manufacture's Name................  Shenzhen Mediafly Technology CO.,LTD

AdAress........ouvvvviveiiiiiiiiiiiiiinn 1F A bldg ,weixing Tech-park 268-3 Baoshi Road Shuitian

community Shiyan St Shenzhen China

Product Description

Product Name.........................  Tablet PC

Model Name..............cc..eeeeee.s P10

Series Model...........................  P8P101

Test Standards........................  FCC Part15.247
Test Procedure........................  ANSI C63.10-2013

This device described above has been tested by Flux Compliance Service Laboratory, the test
results show that the equipment under test (EUT) is in compliance with the FCC requirements. And it
is applicable only to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of Flux Compliance
Service Laboratory, this document may be altered or revised by Flux Compliance Service
Laboratory, personal only, and shall be noted in the revision of the document..

Date of TeSt........uvvvvvevvrirnvnnnnnns :
Date (s) of performance of tests : 01 Sep. 2020 to 17 Sep. 2020
Date of Issue.......cccccceevieeenienns . 17 Sep. 2020

Test Result .......coovvvevvieiiiiiinnns . Pass

Tested by : _/ Jd [Ul: 5/f€ﬂ

(Scott Shen)
s
Reviewed by
(Duke Qian)
Approved by ; _7:}: P i
(Kait Chen)
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:
KDB 558074 D01 15.247 Meas Guidance v05r02

FCC Part 15.247,Subpart C

Standard
Section Test ltem Judgment Remark
FCC 15.247 (a) (2) 6dB Bandwidth PASS --
FCC 15.247 (b) (3) Conducted Output Power PASS -
FCC 15.247 (e) Power Spectral Density PASS --
FCC 15.247 (d) Band-edge and Spurious Emissions PASS B
(Conducted)

FCC 15.247 (d
@ Radiated Spurious Emissions

FCC 15.209 PASS -
FCC 15.205
FCC 15.247 (d) Radiated Band Edge C i
adiated Ban e Compliance
FCC 15.209 J P PASS -
FCC 15.205
Power Line Conducted Emission
FCC 15.207 PASS B
FCC 15.203 Antenna requirement PASS _
15.205 Restricted Band Edge Emission PASS -

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report

(2) All tests are according to ANSI C63.10-2013

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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1.1 TEST FACTORY

Company Name: Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye

AG il West Road Hi-Tech Industrial, Song shan lake Dongguan
Telephone: +86-769-27280901
Fax: +86-769-27280901

FCC Test Firm Registration Number: 514908
Designation number: CN0127
A2LA accreditation number: 5545.01

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

No. Item Uncertainty
1 RF output power, conducted +0.71dB
2 Unwanted Emissions, conducted +2.988 dB
3 Conducted Emission (9KHz-150KHz) +4.13 dB
4 Conducted Emission (150KHz-30MHz) +4.74 dB
5 All emissions,radiated(<1G) 30MHz-1000MHz +5.2 dB
6 All emissions,radiated 1GHz -18GHz +4.66 dB
7 All emissions,radiated 18GHz -40GHz +4.31 dB

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2. GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF THE EUT

Product Name Tablet PC
Trade Name haovm
Model Name P10
Series Model P8 P101

The difference between the test sample and other models

Model Difference are that the color is different, and all circurts are the same.

Channel List Please refer to the Note 2.2.

IEEE 802.11b: 2412MHz-2462MHz
IEEE 802.119g: 2412MHz-2462MHz

IEEE 802.11n HT20: 2412MHz-2462MHz
IEEE 802.11n HT40: 2422MHz-2452MHz

IEEE 802.11b: DSSS (CCK, QPSK, BPSK)

Operation frequency

Modulation: IEEE 802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM, QPSK,
BPSK)
IEEE 802.11b: 1, 2, 5.5, 11 Mbps
Transmitter rate: IEEE 802.119: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
IEEE 802.11n HT20: up to 150 Mbps, HT40: up to 300Mbps
Power supply DC 5V by adapter
Battery NA

Hardware version number | V1.0

Software version number V1.0

Connecting I/O Port(s) Please refer to the User's Manual

Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the
User's Manual.

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2.
Channel List
Frequency Frequency Frequency
Channel (MH2) Channel (MHz) Channel (MH2)
01 2412 05 2432 09 2452
02 2417 06 2437 10 2457
03 2422 07 2442 11 2462
04 2427 08 2447
3. Table for Filed Antenna
Ant. Brand '\I\/Ilggweel Antenna Type |Connector| Gain (dBi) NOTE
1 meidifei TZ%?QC')%OM PIFA antenna N/A 1.0B dBi Antenna

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Fax:769-27280901 http://www.FCS-lab.com

Tel: 769-27280901
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2.2 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

During testing channel & power controlling software provided by the customer was used to control
the operating channel as well as the output power level. The RF output power selection is for the
setting of RF output power expected by the customer and is going to be fixed on the firmware of
the final end product.

Block diagram of EUT configuration for test

EUT

Test software: the QA tool
The test softeware was used to control EUT work in continuous TX mode, and select test channel,
Wireless mode as below table

Tested mode, channel, and data rate information
Mode Setting Tx Power data rate Channel Frequency
(Mbps) (MHz)
(see Note)

8 1 LCH: CHI1 2412
IEEE 802.11b 8 1 MCH: CH6E 2437
3 1 HCH: CH11 2462
20 ] LCH: CH1 2412
IEEE 802 .11¢g 20 ] MCH: CH6E 2437
20 ] HCH: CH11 2462
20 MCS 8 LCH: CHI1 2412
IEEE 802.11n HT20 20 MCS 8 MCH: CHE 2437
20 MCS 8 HCH: CH11 2462
20 MCS 8 LCH: CH3 2422
IEEE 802.11n HT40 20 MCS 8 MCH: CH6 2437
20 MCS 8 HCH: CH9 2452

Note:
(1) According exploratory test, EUT will have maximum output power in those data rate, so those data
rate were used for all test,

(2) During the test, the dutycycle>98%, the test voltage was tuned from 85% to 115% of the
Nominal rate supply votage, and found that the worst case was the nominal rated supply condition, So

the report just shows that condition’s data

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2.3 DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT UNITS
The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.
Necessary accessories

Item Equipment Mfr/Brand Model/Type No. | Serial No. Note
This adapter
1 Adapter HWCS HWCSV3 only test for
this report.

Support units
, Serial
Item Equipment Mfr/Brand Model/Type No. NoO Note
Note:

(1) The support equipment was authorized by Declaration of Confirmation.
(2)  For detachable type 1/0O cable should be specified the length in cm in TLengtha column.
(3) “YES” is means “shielded” “with core”; “NO” is means “unshielded” “without core”.

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2.4 EQUIPMENTS LIST

Radiation Test equipment

Kind of Equipment Manufacturer Type No. Company No. |Last calibration|Calibrated until
EMI Test Receiver R&S ESRP 3 FCS-EQ001 2019.10.09 2020.10.10
Signal Analyzer R&S FSV40-N FCS-EQ12 2019.10.09 2020.10.10
Active loop Antenna ZHINAN ZN30900C FCS-EOQ13 2019.10.09 2020.10.10
Bilog Antenna SCHWARZBECK VULB 9168 FCS-EQ002 2019.10.26 2020.10.25
Horn Antenna SCHWARZBECK BBHA 9120D FCS-EQ03 2019.10.03 2020.10.02
SHF-EHF Horn
Antenna (18G-40GHz) A-INFO LB-180400-KF FCS-EQ18 2019.10.09 2020.10.10
Pre'Amp"ﬂg)r(o'lM'SG EMCI EM330N FCS-E004 | 2019.05.31 | 2020.05.30
Pre-Amplifier
(1G-18GHz) N/A TSAMP-0518SE FCS-EQ14 2019.10.03 2020.10.02
Pre-Amplifier
(18G-40GH?z) TERA-MW TRLA-0400 FCS-EQ19 2019.10.08 2020.10.07
Temperature & HTC-1 victor FCS-E005 | 2019.10.03 | 2020.10.02
Humidity
Conduction Test equipment
Kind of Equipment Manufacturer Type No. Company No. | Last calibration | Calibrated until
EMI Test Receiver R&S ESR FCS-E020 2019.10.03 2020.10.02
LISN R&S ENV216 FCS-E007 2019.10.03 2020.10.02
LISN ETS 3810/2NM FCS-E009 2019.10.15 2020.10.14
Temperature &
o HTC-1 victor FCS-E008 2019.10.03 2020.10.02
Humidity
RF Connected Test
Kind of Equipment | Manufacturer Type No. Company No. | Last calibration | Calibrated until
MXA SIGNAL Keysight N9020A FCS-E015 2019.10.02 2020.10.01
Analyzer
Spectrum Analyzer Agilent E4447A MY50180039 2019.11.08 2020.11.07
Spectrum Analyzer R&S FSV-40 101499 2019.10.10 2020.10.09

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901

http://www.FCS-lab.com
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3. 6DB BANDWIDTH
3.1 Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500 kHz
3.2 Test Procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Set the spectrum analyzer as follows

RBW: 100kHz
VBW: 300kHz
Detector Mode: Peak
Sweep time: auto
Trace mode Max hold

(3) Allow the trace to stabilize, measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower frequencies) that are

attenuated by 6 dB relative to the maximum level measured in the fundamental emission

3.3 Test setup

Spectrum Analyzer

14

EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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3.4 Test results

TestMode Channel (MHz) | 6dB Bandwidth (MHz) Limit [MHz] Verdict
802.11b 2412MHz 8.553 0.5 Pass
802.11b 2437MHz 8.072 0.5 Pass
802.11b 2462MHz 8.552 0.5 Pass
802.11g 2412MHz 16.37 0.5 Pass
802.11g 2437MHz 16.34 0.5 Pass
802.11g 2462MHz 16.37 0.5 Pass
802.11n 20 2412MHz 17.59 0.5 Pass
802.11n 20 2437MHz 17.58 0.5 Pass
802.11n 20 2462MHz 17.57 0.5 Pass
802.11n 40 2422MHz 36.34 0.5 Pass
802.11n 40 2437MHz 36.34 0.5 Pass
802.11n 40 2452MHz 36.31 0.5 Pass

3.5 Original Test Data
802.11b-CH2412MHZ

RL AF S0G  AC SENSE:FULSE ALIGH AUTO
[ Free: 2.412000000 GH Radio Std: N
Center Freq 2.412000000 GHz = T;:;fre;';m Au:gmol 41010 o one
#IF Gain:Love #Atten; 36 dB Radie Device: BTS
10 dBidliv Ref 22.00 dBm
Log
120
2m ik O
B0
260
=360 v
4R
60
560
Center 2412 GHz EE.jpg Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.533ms
Occupied Bandwidth Total Power 21.9 dBm
12.977 MHz
Transmit Freg Error -8.081 kHz OBW Power 99.00 %
x dB Bandwidth 8.553 MHz x dB -6.00 dB
ek TATL

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11b-CH237MHZ

SEMEERULSE

ALIGH AUTS

Center Freq 2.43700

0000 GHz

Center Freq: 2.437000000 GHz

Radio 5td: None

Trig: Free Run Avg|Held:> 10410
#IFGain:Lovs #Atten: 36 dB Radio Device: BTS
I1U dBidiv Ref 22.00 dBm
Log
20
201
200
1R
260
-30.0
B0
R0
56.0
Center 2437 GHz Span 20 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.533ms
Occupied Bandwidth Total Power 21.7 dBm
12.987 MHz
Transmit Freg Error 2.141 kHz OBW Power 99.00 %
x dB Bandwidth 8.072 MHz x dB -6.00 dB

s

Agilont Spoctrum Analyzor - Occ
RL AF 50 0

STATUS

802.11b-CH2462MHZ

SEMSEFULSE ALIGH AT

2.462000000 GHz

Centar Frag: 2.462000000 GHz
Trig: Free Run Avg|Hold:>10M0

Radio 5td: None

#IF Gain:Lovs #Aten; 36 dB Radie Device: BTS
I1n dBldiv Ref 22.00 dBm
Log
20
201
00
1R
]
=360 1
ARD
R0
600
Center 2.462 GHz Span 20 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.533ms
Occupied Bandwidth Total Power 214 dBm
12.991 MHz
Transmit Freq Error 5.080 kHz OBW Power 99.00 %
x dB Bandwidth 8.552 MHz xdB -6.00 dB

s

Flux Compliance Service Laboratory

STATUS

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901

http://www.FCS-lab.com
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Agilent Spectrum Analyzer - Oct
RL AF 0

802.11g H2412MHZ

SEMEE:FULSE ALIGHAUTC

Center Freq

Center Freq: 2412000000 GHz

2.412000000 GHz

Trig: Free Run

AvglHold:> 1010

Radio Std: None

#IFGain:Lowr #Atten: 36 dB Radie Device: BTS
I10 dBidiv Ref 22.00 dBm
Log
120
200
B0
280
-38.0 e —
4BD
SE0
Gan
Center 2412 GHz Span 24 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3ms
Occupied Bandwidth Total Power 14.6 dBm
16.471 MHz
Transmit Freq Emror -3.199 kHz OBW Power 99.00 %
x dB Bandwidth 16.37 MHz xdB -6.00 dB
S STATUS

Agilent Spectrum Analyzer - Dccupi
RL A7 SO0 A

802.11g CH2437MHZ

pd BW

SEMZERULEE

ALIGH AUTD

Center Freq 2.437000000 GHz

Center Frag: 2.437000000 GHz

Trig: Frae Run

AuglHold:> 1010

Radio Std: None

Flux Compliance Service Laboratory

#IFGain:Lows #Atten: 36 dB Radio Device: BTS
I10 dBidiv Ref 22.00 dBm
Log
120
200
200
B0
260
-Ja.0 CL.
460
SR0
56.0
Center 2437 GHz Span 24 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3Ims
Occupied Bandwidth Total Power 14.6 dBm
16.461 MHz
Transmit Freg Error 1.525 kHz OBW Power 99.00 %
x dB Bandwidth 16.34 MHz x dB -6.00 dB
s STATUS

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901 Fax:769-27280901

http://www.FCS-lab.com
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802.11g CH2462MHZ

SEMSEFULSE AT

Center Fras: 2.462000000 GHz

Radio Std: None

Trig: Free Run Avg|Held:> 1010
#IF Gain:Lovs #Atten; 36 dB Radio Device: BTS
10 dBidiv Ref 22,00 dBm
fLog
120
=00
B0
e
-3a.0 —
480
SRN0
500
Center 2,462 GHz Span 24 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3ms
Occupied Bandwidth Total Power 14.3 dBm
16.455 MHz
Transmit Freq Error -8.756 kHz OBW Power 99,00 %
x dB Bandwidth 16.37 MHz x dB -6.00 dB

MSE

STATUS

802.11n 20-2412MHz

BUTC

SEMSERULEE

Center Freq 2.412000000 GHz

[ Gentar Fraq: 2412000000 GHz

AuglHold:= 10410

Trig: Free Run

Radio Std: None

I #IFGain:Lows #Atten: 36 dB Radie Device: BTS
I10 dBidiv Ref 22.00 dBm
Log
121
2
16D
260
380 o]
4B.0
SR0
56.0
Center 2.412 GHz Span 26 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.267 ms
Occupied Bandwidth Total Power 14.6 dBm
17.627 MHz
Transmit Freq Error 6.234 kHz OBW Power 99.00 %
x dB Bandwidth 17.59 MHz xdB -6.00 dB
(e STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901 Fax:769-27280901

http://www.FCS-lab.com
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802.11n 20-2437MHz

RL A AC SENSEFULSE ALIGH AUTOD
[H Fres: 2437000000 GH Radio 5td: N
Center Freq 2.437000000 GHz | T;:f;fre;';!m M’QIH"I 10110 o whe
I #IF Gain:Low #Atten: 36 dB Radie Device: BTS
I1u dBidiv Ref 22.00 dBm
Log
120
2
00
16D
260
230 f——
4B8.0
SRN0
s0.0
Center 2.437 GHz Span 26 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.267 ms
Occupied Bandwidth Total Power 14.5 dBm
17.631 MHz
Transmit Freq Error 24.736 kHz OBW Power 99.00 %
x dB Bandwidth 17.58 MHz xdB -6.00 dB
MSE STATUS

802.11n 20-2462MHz

Agilent Spectrum Analyzer - Occupied BW
AF 50 & AC SEMSEFULSE ALIGH AT
c Freq: 2.462000000 GH Radio Std: N
Center Freq 2.462000000 GHz T;:'F’re;';!m A‘LIHM 410110 o ene
#IFGain:Low #Atten: 26 dB Radie Device: BTS
I1U dBidiv Ref 22.00 dBm
Log
120
200
B0
260
-3a.0
LED
R0
60.0
Center 2462 GHz Span 26 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.267 ms
Occupied Bandwidth Total Power 14.2 dBm
17.614 MHz
Transmit Freq Error -3.855 kHz OBW Power 99.00 %
x dB Bandwidth 17.57 MHz xdB -6.00 dB
s STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11n 40-2422MHz

AL il 30 J CEREE: N ALIGH AL h]
Center FI’ECIl 2.422000000 GHz | : Celmer Freq: 2.422000000 GIHzI Radic Std: Mone
Trig: Free Run Avg|Held> 10010
HIFGain:Low #Aren: 35 4B Radie Device: BTS
Ref Offset 0.5 dB
10 dBidiv Ref 22.00 dBm
Loy
2.00
-B.00
1810
2ol
280
=L=2N]
-66.0
Center 2.422 GHz Span 54 MHz
es BW 100 kHz #VBW 300 kHz Sweep 6.667 ms|
Occupied Bandwidth
36.169 MHz
Transmit Freq Error 7.786 kHz OBW Power 99.00 %
x dB Bandwidth 36.34 MHz x dB -6.00 dB
wsc STATUS

802.11n 40-2437MHz

AL ] 0 L CENEEIN LLIGH AUTD
[Center Freql 2.437000000 GHz | Celmer Freq: 2 437000000 GIHzI Radio Std: Mone
Trig: Free Run Avg[Held:>10MD
HIFGain:Low #Axten: 36 dB Radio Device: BTS
Ref Offset 0.6 dB
10 dBidiv Ref 22.00 dBm
JLog
200
oc
180
6.0
c.0 T
AR 0
580
GED
Center 2.437 GHz Span 54 MHz
es BW 100 kHz IVBW 300 KHz Sweep 6.667 ms|
Occupied Bandwidth
36.172 MHz
Transmit Freq Errar 21,973 kHz OBW Power 99.00 %
x dB Bandwidth 36.34 MHz xdB -6.00 dB
MES ETATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11n 40-2452MHz

AL A S0 R A SEMEEIY ALIGH AL
Center Fretll 2.452000000 GHz | ‘ Celmer Freq: 2452000000 GIHiI Radio Std: Mone
Trig: Frée Run Avg|Held=10M0
HIFGain:Low #Atten: 36 dB Radie Device: HTS
Ref Offset0.5 dB
10 dBidiv Ref 22.00 dBm
Loy
200
711 N A X UL, P PSS, 3 EY, = ES S SO0 . S P8 S L
160
250
6.0 b
B0
S8 0
BRI
Center 2.452 GHz Span 54 MHz
es BW 100 kHz #YBW 300 kHz Sweep 6.667 ms]
Occupied Bandwidth
36.151 MHz
Transmit Freq Error 36,003 kHz OBW Power 99.00 %
x dB Bandwidth 36.31 MHz xdB -6.00 dB
M55 STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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4 CONDUCTED OUTPUT POWER

4.1 limit

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz
bands: 1 Watt. If transmitting antennas of directional gain greater than 6 dBi are used, the
conducted output power from the intentional radiator shall be reduced below the stated values as
appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

4.2 test procedure
a. Connect each EUT’s antenna output to power sensor by RF cable and attenuator

4.3 TEST SETUP

power meter EUT

4.5 test results

TestMode Channel (MHz) | Result (dBm) Limit (dBm) Verdict
802.11b 2412MHz 15.82 30 Pass
802.11b 2437MHz 15.59 30 Pass
802.11b 2462MHz 16.18 30 Pass
802.11g 2412MHz 13.15 30 Pass
802.119g 2437MHz 13.83 30 Pass
802.119g 2462MHz 1457 30 Pass
802.11n 20 2412MHz 13.02 30 Pass
802.11n 20 2437MHz 13.61 30 Pass
802.11n 20 2462MHz 14.39 30 Pass
802.11n 40 2422MHz 12.46 30 Pass
802.11n 40 2437MHz 13.01 30 Pass
802.11n 40 2452MHz 13.23 30 Pass

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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5. POWER SPECTRAL DENSITY

5.1 LIMIT

For digitally modulated systems, the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8dBm in any 3 kHz band during any time interval of continuous
transmission.

5.2 TEST PROCEDURE
(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Set the spectrum analyzer as follows:

Center frequency DTS Channel center frequency
RBW: 3 kHz < RBW < 100 kHz

VBW: = 3RBW

Span 1.5 times the DTS bandwidth
Detector Mode: RMS

Sweep time: auto

Trace mode Max hold

(3) Allow the trace to stabilize, use the peak marker function to determine the maximum amplitude level
within the RBW
(4) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

5.3 TEST SETUP

=

Spectrum Analyzer

EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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5.5 TEST RESULTS

TestMode Channel (MHz) Result Limit Verdict
(dBm/3KHz) (dBm/3KHz)
802.11b 2412MHz -7.541 8 Pass
802.11b 2437MHz -9.054 8 Pass
802.11b 2462MHz -7.371 8 Pass
802.11g 2412MHz -10.994 8 Pass
802.11g 2437MHz -9.676 8 Pass
802.11g 2462MHz -12.891 8 Pass
802.11n 20 2412MHz -13.859 8 Pass
802.11n 20 2437MHz -12.781 8 Pass
802.11n 20 2462MHz -12.302 8 Pass
802.11n 40 2422MHz -18.044 8 Pass
802.11n 40 2437MHz -17.920 8 Pass
802.11n 40 2452MHz -15.556 8 Pass

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com




———A

g Page 24 of 77 Report No.: FCS202008045W01

NS

5.6 original test data

802.11b-2412MHz

RL FF S12  ac EEMEE!INT ALTGH AUTS
Avy Type: Lag-Swr TRACE = E
[Center Freq 2.412000000 GHz OO Pa o Trig:Free Run AvglHold: 7100 TRE M
IF GaimLowe #Atten: 30 dB cer|F PRP P A
Mkr1 2.412 816 GH]
Ref Offset05 dB
l%gﬂ-l’diu Ref 2.49 dBm -1.514 dBmy
| { !
LR
Center 2.412000 GHz Span 16.00 MH.
#Res BW 3.0 kHz FVBW 10 kHz Sweep 1.695 (1001 pl:si
MEG STATUE

802.11b-2437MHz

Agilent Spectrum Analyzer - Swept 54
FL FF 50 & AC SE| N Al X
t Log-Fwr TRACE
[Center Freq 2.437000000 GHz Pﬁm Trig: Free Run A::ﬂm:“ o8 i HEREREE:
IFGaimLows #Atten: 30 dB cerff FERFH
MKr1 2.437 752 GH
Ref Offset 05 dB
10 deidie_Ref 0.38 dBm -8.054 dBm)
=l ’ |
| I
12
B2E
Center 2.437000 GHz Span 16.00 MH3
#Res BW 3.0 kHz H#VBW 10 kHz Sweep 1.60 s (1001 pis’
MEC ETATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11b-2462MHz

ALIGHALITE

KL FE Sl AL EEHEEINT
Avg Type: Log-Pwr TRACE 5
[Center Freq 2462000000 GRz 1 = . e Jva Type:Log o IEERET
IFGain:Lowe #Atten: 30 4B cer|F PREFA
MKr1 2.462 752 GHZ
Ref Offset 0.5 dB
1o el Ref 263 dBm -1.3711 dBm
174 !
74
74
-
7oA
w74
-
a7 4
Center 2462000 GHz Span 16.00 MH3
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.69s (1001 pts;
MEG STATUS

802.11g-2412MHz

Agient Spactrum Analyzer - Swept 54
kL RF 5192 AC EEMEE:INT| ALIGH TS
Avg Type: Log-vwr TRACE
[Center Freq 2.412000000 GHz pﬁ“ o Trg:Free Run A ::Hold:ﬂm
IF Gain: Lowr #htten: 30 dB cET|F PEFFA
Mkr1 2.412 336 GH
Ref Offs¢t 05 dB
fodevdi_ Ref -0.99 dBm -10.854 dB
: . L) !
I J
|
1
Center 241200 GHz Span 24.00 MH3
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.53 s (1001 pl:sl
MeG STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901 Fax:769-27280901
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802.119-2437MHz

FL RF 5] @ AC ALTGHNATS
A ! Lag-Fur
[Center Freq 2.437000000 GHz I FI“‘ = Trig:Free Run M':m:ﬁ Lo
IFGainLow #htten: 30 4B
Mkr1 2.441 992 GH]
Ref Offset 05 dB
10 deidiv  Ref 0.32 dBm -5.676 dBm|
Log
9 h 1 ‘
|
187 T
¥
-
Center 243700 GHz Span 24.00 MHZ
#Res BW 3.0 kHz HVBW 10 kHz Sweep 2.53 5 (1001 pts;

MEG

Agilent Spectrum Annlyzer - Swept 54
[ 5

ETATUE

802.11g-2462MHz

LTI AT
Avy Type: Log-Pwr TRACE

TRE| M1

kL 2 AC
Eenler Freq 2.462000000 GHz PRO: Fast (50 Trig: Free Rum Avg|Hald: 5100 el
IFGainLow #hiter: 30 dB cet|P PRFPF A
Mkr1 2.461 400 GH
Ref Offset 0.5 dB
19gevdiy_ Ref 2.89 dBm -12.851 dB
o Ll
!
1 ull
H2
Center 2.46200 GHz Span 24.00 MH
#Res BW 3.0 kHz #VEBW 10 kHz Sweep 253 s (1001 Pt91
MEG STATLE

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com
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802.11n 20-2412MHz

Agilent Spectrum Analyzer - Swept 54
FL FF S1@  AC SENEEIN LIGNAITO
Avyg Type: Log-wr
Certer Freq 2412000000 GHz ] _ . 0 onin Lva T Log
IF GaimLow #htter: 30 dB
Mkr1 2.416 602 GH
Ref Offset 0.5 dB
19 gevd_ Ref -3.86 dBm -13.839 dBFﬂ
- _ I I ¢ _
!
63
Center 2.41200 GHz Span 26.00 MH
#Res BW 3.0 kHz #VEBW 10 kHz Sweep 2.74 5 (1001 pts1
MEG STATUS

802.11n 20-2437MHz

Agilent Spactrum Analyzer - Swept 54
kL RF 12 AC EENEE:INT) ALIGNALITO
A : Log-Fvr TRACE
[Center Freq 2.437000000 GHz Pﬁm ) Trg: FreeRun A:;rm':‘”;% il e
IFGainLow #htien: 30 4B cer|F FRFFH
Mkr1 2.435 752 GHZ)
Ref Offset 0.5 dB
10 Bidv  Ref -2.78 dBm -12.781 dBm
Log
i L]
B
e
Center 243700 GHz Span 26.00 MHZ
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.74 5 (1001 pts
WES STATUE

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com
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802.11n 20-2462MHz

Agilent Spectrum Analyzer - Swept S4
FL RF Sl AC
Type: Log=-Prr TRACE 5
Center Freq 2462000000 GHz ] g Freeun fua Tpe:Log focs NEEEET:
IFGain:Low #Atten: 30 d5 cef|f FRREH
Mkr1 2.469 488 GHZ
Ref Offset05 dB
1o geic__Ref -2.30 dBm -12.302 dBmy
- ¢
|
G523
Center 246200 GHz Span 26.00 MH
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.74 s (1001 pk1
MEG STATUS.

802.11n 40-2422MHz

RL [ 508 AC BENEE:INT] ALTGHALTS
Avg Type: Lag-Pwr TRACE E
Conter Freq 2422000000 GRE ] = _ 1 cicerun Jvg Type: Lot e HEERE
IFGainLaws hAtren: 30 dB cer|F PERFA
Mkr1 2.433 286 GHZ
Ref Offset05 dB
10dBidiv - Ref -8.04 dBm -18.044 dBm{
Log
. | @
|
=
35
Center 2.42200 GHz Span 54.00 MH3
#Res BW 3.0 kHz H#VEW 10 kHz Sweep 5.69 s (1001 pis]
MEG STATUE

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11n 40-2437MHz

ALIGH AT

Avyg Type: Log-Por

SENEEINT)

RL FF Sl AC
[Center Freq 2.437000000 GHz
B

#Res BW 3.0 kHz

MEG

Flux Compliance S

r

ETATUS

802.11n 40-2452MHz

NO: Fast o Trig: Free Rum Bvg|Hold: 21100
IFGain:Low #htten: 30 dB
Mkr1 2.422 042 GH
Ref Offset 0.5 dB
10geid _ Ref -7.92 dBm -17.920 dB"ﬂ
i i N _
| I
|
A7
a7
Center 2.43700 GHz Span 54.00 MHZA
FEW 10 kHz Sweep 5.69 s (1001 pts;

TRACE =

#Res BW 3.0 kHz

MSG

ervice Laboratory

F 512 AC
Eente" Fl'eq 2,452000000 GHz Pﬁm [or] Trig: Free Rum Avg|Hold: 21100 THRE| Mt
IFGaimiLow #Atten: 30 4B cerfF PRPFFPH
Mkr1 2.452 594 GHZ
Ref Offset 0.5 dB
lggurdw Ref -5.56 dBm -15.556 dBmy
| ¢
\ . !
656
Center 245200 GHz Span 54.00 MH3
#VEW 10 kHz

STATUS

Sweep 5.60 s (1001 pl:s1

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com

Tel: 769-27280901
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6. Band edge and spurious

6.1 LIMIT

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall be at
least 30dB below that in the 100kHz bandwidth within the band that contains the highest level of the
desired power.

6.2 TEST PROCEDURE
(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Establish a reference level by using the following procedure:

Center frequency DTS Channel center
frequency

RBW: 100kHz

VBW: 300kHz

Span 1.5times the DTS bandwidth

Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(3) Establish Allow the trace to stabilize, use the peak marker function to determine the maximum peak
power level to establish the reference level.

(4) Set the spectrum analyzer as follows:

RBW: 100kHz

VBW: 300kHz

Span Encompass frequency range to be
measured

Number of measurement points =span/RBW

Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(5) Allow the trace to stabilize, use the peak marker function to determine the maximum amplitude of

all unwanted emissions outside of the authorized frequency band

6.3 TEST SETUP

alls o

Spectrum Analayzer EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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6.5 TEST RESULTS

Eut set mode CH or Frequency Result
802.11b CH1 Pass
CH11 Pass
802.11g CH1 Pass
CH11 Pass
802.11n 20 CH1 Pass
CH11 Pass
802.11n 40 CH3 Pass
CH9 Pass

6.5 Original test data
802.11b Low CH

Spectrum )I |I:I'.|jt|
Rel Level 20.00 dBm  Offsut 1532 OB = RBW 100 kH:
b ALt 40 di SWT 2Z7.8 us = VBW 300 kHz Mode auto FET
SGL
R
M1[1]) 7 Pl
20 dim 2. 4124730 CH:
M2[1] F4.85 dBm|
10 doan : 2.4000000 GHz
0 dBm il rb..
Tiha !
Irk“
-10 divm J,l’\i i {k‘
01 -16.930 dBor ¥ i 9
=20 dim r \
<30 dm s Mi‘lf —
S0 i
&0 gbm
CF 2.4 GHz 0001 pts Span 100.0 MHz
Marker
Type | Ref | Tre | A-valua | ¥-value | Function | Function Result |
M1 1 . A174T73 GHT .07 dim
Mz 1 2.4 GHz -34.85 dbm
M3 1 2,39 GHz -39.65 dBm
M4 1 2, 382575 GH? =3K,19 dBm

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11b High CH
Spectrum ,l'l [a

Rel Level 30.00 dBm  Ofsel 1534 dB & RBW 100 kHz

= ALL 40d8 SWT 2270 us = VBW 300 kHz  Mode Auto FET
SGL

@ 17 Max

M1[1]) 2.97 dfm|
20 dim 2ARTIESN GHZ|
mM2[1] 40,82 dBm|
10 dRen - Z.ABIH000 GHZ

U dirn

=10 dim

=20 dBm

230 dam / 11‘ — —

S0 i

e

=50 dim

CF 2.4035 GHz 0001 pts
Marker

Span 100.0 MHz

Type | Ref | Tre | K-valua | Y-valua | Function | Function Result |
M1 1 7. 46T465 GHI 7.97 dim
M2 1 & 4835 GHE -#0,.82 dirn
[LE] 1 2.5 GHZ =38.69 dBm
M4 1 2 4B4187E GHz =352 dBm

802.11g low CH
Spectrum .l-l [E]

Ref Level 20.00 dBm  Offsel 1532 dB & RBW 100 kH:

b ALT 40 dé SWT 227.8 ps = VBW 300 kHz Mode auto FET
SGL
18 1Pk Max
Mi[1] 0.7 dfry
20 dBm 24194730 GH:
M2[1] 36,80 dim
10 dBm 24000000 GHz
0 dim | -
=10 diém [I' .'
]
G0 dBm=—r)] 20,730 S8 r

-30 dibm i . /
MWW Iasiatlpap it
W

' e
S0 B
=50 abm
CF 2.4 GHz 8001 pts Span 100.0 MHz
Marknr
Typa | Raf | Tre | N-walus | ¥-walug | Function | Function Result |
M1 1 D 410473 GHE =0.73 dlm
M2 1 2.4 GHz -36.80 dim
M3 1 2.39 GH2 =39.59 dAam
M il 2.34TAATE GH2 =34.95 dBm

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11g high CH

Spectrum  # I |n‘,n|
Ref Level 20.00 dBm Offset 15.34 dB & RBW 100 kM2
= AL 40 d8 SWT 2270 us = VBW 300 kHz  Modi &uto FFT
SGL
@ 1P Max
M1[1) =041 dPrm|
20 dim 2. 4604640 GH 2|
mz[1] 40.59 dBm
10 dim 2. 4HAS000 GHZ
0 denm x
~
=10 dbm T
2k 1 -20.410 dém
-30 dBm \ -
v
TN AL 0 e b A b B b
S0 clBm l
-50 dBm
CF 2.4005 GHz 0ol pts Span 100.0 MHz
Marknor
Type | Ref | Tre | *-valua | ¥-valua | Function | Funttion Result |
M1 1 7. 469464 GHZ -0, 41 dRirm
Lk 1 =40, 59 diirn
M3 1 .8 GH2 =38 83 dRm
M4 i 2 4006 CHz =36.02 dRm

802.11n20 Low CH

Spectrum  # l |II$I
Rel Level 20.00 dBm  Ofsat 15.32 B & RBW 100 kHz
p= ALL 40 dd  EWT 227.0 us = VYBW 300 kMz  Mode auto FET
Lir]
@ 1k Max
M1f1) =037 B
20 dim 24144610 CH =
M2[1] 47 dBm|
10 AR | ZADUDND0 GHZ
0 dir x
it b e by
=10 dbm % 1 +
o0 | 20470 I i
-30 diim b -+ H/ \-
w .....u]'. PP W \M‘g.l e Ll
AP e By ! . . ity ?
S0 ciBin {
=50 dBm i
CF 2.4 GHz 0001 pts Span 100.0 MHZ
Markor
Type | Ref | Trc | ¥-valua | Y-valua |  Function Function Result |
M1 1 . 4144651 GHZ =0.37 dirn
M2 1 2.4 GHE -35. 47 dim
L] 1 2.39 GHz =38.26 dBm
M4 1 2. 367 1625 GH2 =34.65 dBm

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901
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Spectrum i’l

802.11n20 High CH

&

Rel Level 30.00 dBm

Offset 15.34 dB & RBW 100 kH2

= AL 40dé SWT 2270 us = VBW 300 kMz Mode auto FFT
801
@ 1PE Max
M1[1]) ~0.61 Bl
20 dim 24694640 GHz
mM2[1] -41.20 dBim
10 din FAEIIN00 GHZ
0 dBm v

=10 dism

“20.8Bm==101 -20.61

=30 dim
FTRTI e e
iy ‘T PP |
S0 dBim
=50 dim
CF 2.4035 GHz 0001 pts Span 100.0 MHz
Markor
Type | Raf | Tre | ¥-valua | T-walua | Function | Function Result |
M1 1 2, 460464 GHZ -0.61 dem
Lk 1 2. %835 GH? -41.20 dBm
LUE] 1 &.5 GHZ =38.53 dBm
M4 1 2. 4967 GHz =35.62 dBm

Spectrum

802.11n40 Low CH

&

Rel Level 30.00 dém

P ALL 0 dié
SGL

Offsot 1534 dB & RBW 100 kHz
BWT 265.3 us = YBW 300 kHz  Modn auto FFT

B 1Pk Max

20 dem

TTEY]

10 dir

mMz[1]

0 déim

-3.27 dBim
24194530 CHz
-35.50 dBm
24000000 GHZz

=10 dim

=20 dm

.

=30 dim

S0 il

DRNFTR NP AU« FARR.

\‘M

50 dim

CF 2.4 GHz

0001 pts

Span 1200 MHz

Marker
_Type | Ref | vrc |
M1

®-valua ¥-valua |__Function__|

Function Result |

1

1
M3 1
1

2, 419453 GHz -3.27 dAm
2.4 GH? -35.50 dBrm
239 GH? =37.89 dbrm
235038 GH? -33.08 dBm

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11n40 High CH

Spectrum “f'l
Rl Level 30.00 dBm Offset 15 34 dB & RBW 100 kH:z
= ALL 40 di& BWT 265.3 pys = YBW 00 kHz Mode auto FET
SGL
@ 1Pk Max
MI1[1] 1.0 dBm
20 dim 244969650 CH2
M2(1) 41.13 dBm
10 dam 2.4835000 GHz
0 dim -
-10 dbm rwuhwwu‘
20 dim-y ¥ 1
11 4.0 dr L
=30 di 3 T —
v
el b | ks
I-ﬂE_ MWM elpeihl o bl g
S0 B
S0 oEm
CF 2.4005 GHz 0001 pts fpan 120.0 MHz
Marker
1ﬂ.m| Raf | Ire | X-value I ¥-valua ]_ Function [ Function Rasult ]
M1 1 2, 446965 GH -4.03 dirm
M2 1 2.4835 GHz -41.13 dBm
LE} 1 2.5 GHZ =37.43 dBm
e 1 2,401 E8E GHz =36 04 dim

Spurious emissions
(802.11b)

802.11b low CH, 2412MHZ

@ «RBW 100 kHs Mazrkexr 1 [TL1 ]
« VEBW 200 kHs 10.42 dBm
Raf 20 4ABm * Attt 20 4B SwWT 1S m= 2.4124807&89 GH=
20 Offtet z 4=
- e

R

M-

=10

Y e

|/ \

—7o

Centex 2.41l2 GH= 2 MH=/ Srpan 20 MH=

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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30MHz-1000MHz

@ « RBW 100 kH=
« VBW 200 kHs

P £ 20 dBm - Bttt 40 4dB SWT 100 m=

30 OEfges z 4=
| . | = |
10 .
= O

L D o = = Fmn

—-20

—— =20

-—ao

et i gt ol g e, A gt el ol rom st gt ol gt
——50

= —&0

—-70

Start 20 MH= 27 MH=/ Stop 1 GH=

1000MHz-26500MHz

@ « RBW 100 kHs
« VBW 200 kHs

R=f 20 4ABm ~ Attt 20 4B SWT 2.6 =

20 OfSx=t 2 4=

10

Sl =5 = AP

- —7o

—80

Scarc 1 GH= 2 _.55 GH=/ Stop Z26.5 GH=

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11b Middle CH, 2437MHz

@ « RBW 100 kH= Markex
« VEW 200 kHs=

Res 20 &Bm -~ Rtt 20 4B SWT 15 m= 2.a27
z0 OfSs=t z 98
. [ » |
[omces| F I 'S

i e

;Ei
e
|«

S ;

Cemntex 2.427 GH= 2 MH=/ Span 20 MiH=

30MHz-1000MHz

{@, « REW 100 kHs
«VBW 200 kHc

Ref 20 d4dBEm ~Dhtt 40 4B SWT 100 m=
20 CEfzf=xc 2 4=
| _ . [ = |
= 1C .
— O
oDl -3 .1 cBm
- -10
- =0
= —320
1
|- —ao
cd L Lo MMMMEWMMW
e s T Ay
—-50
I~ —&0
—-70
Scarc 20 MH= 27 MH=/ Stop 1 SH=

Flux Compliance Service Laboratory
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30MHZ-1000MHZ
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1GHZ-26.5GHZ
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30MHz-1000MHz
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802.11g High CH, 2462MHz
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1GHZ-26.5GHZ
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30MHZ-1000MHZ
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802.11n 20 Middle CH, 2437MHz
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30MHZ-1000MHZ
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7 RADIATED EMISSION MEASUREMENT

7.1 RADIATED EMISSION LIMITS
In any 100 kHz bandwidth outside the operating frequency band. In case the emission fall within
the Restricted band specified on Part15.205(a)&209(a) limit in the table and according to ANSI
C63.10-2013 below has to be followed
LIMITS OF RADIATED EMISSION MEASUREMENT (0.009MHz - 1000MHz)

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
LIMITS OF RADIATED EMISSION MEASUREMENT (1GHz-25 GHz)
(dBuV/m) (at 3M)
FREQUENCY (MHz)
PEAK AVERAGE
Above 1000 74 54

Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.

(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uv/m).

For Radiated Emission

Spectrum Parameter Setting
Attenuation Auto
Detector Peak/AV

Start Frequency

1000 MHz(Peak/AV)

Stop Frequency

10th carrier hamonic(Peak/AV)

RB / VB (emission in restricted
band)

PK=1MHz / 1IMHz, AV=1 MHz /10 Hz

For Band edge

Spectrum Parameter

Setting

Detector

Peak/AV

Start/Stop Frequency

Lower Band Edge: 2300 to 2403 MHz
Upper Band Edge: 2479 to 2500 MHz

RB / VB (emission in restricted band)

PK=1MHz / 1MHz, AV=1 MHz / 10 Hz
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Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9kHz~90kHz / RB 200Hz for PK & AV
Start ~ Stop Frequency 90kHz~110kHz / RB 200Hz for QP
Start ~ Stop Frequency 110kHz~490kHz / RB 200Hz for PK & AV
Start ~ Stop Frequency 490kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 120kHz for QP

7.2 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency 0.009MHz up
to 1GHz,and above 1GHz.

b. The EUT was placed on the top of a rotating table 0.8 meters (above 1GHz is 1.5 m) above the
ground at a 3 meter anechoic chamber test site. The table was rotated 360 degrees to
determine the position of the highest radiation.

c. The height of the equipment shall be 0.8 m(above 1GHz is 1.5 m); the height of the test
antenna shall vary between 1 m to 4 m. horizontal and vertical polarizations of the antenna are
set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then QuasiPeak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported
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7.3 TESTSETUP

(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenna

EUT
—am__

T

!

0.8m
J Spectrum
Ground Plane Coaxial Cable Analyzer
(B) Radiated Emission Test-Up Frequency 30MHz~1GHz
&
]
:-l— 3m —m
Turntable ) 4
t
\ o4
I Spectrum
D Em L Analyzer
Ground Plane Coaxial Cable
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EUT

Amplifier

Turntable 1 te A Spectrum
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Cozxial Cable
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7.4. TEST RESULTS
(9KHz-30MHz)

Temperature: 22.7C Relative Humidity:  (61%
Test Voltage: DC 5V Test Mode: 802.11 b(worst)
Freq. Reading Limit Margin State
Test Result
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
- - - - - PASS
- - - - - PASS
Note:

The amplitude of spurious emissions which are attenuated by more than 20dB below the

permissible value has no need to be reported.
Distance extrapolation factor =40 log (specific distance/test distance)(dB);
Limit line = specific limits (dBuv) + distance extrapolation factor.
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(30MHz-1000MHz)

Temperature: 24.7°C Relative Humidity:  [61%
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: 802.11 b(worst)
800 dBuV/m
Limit1: —
Magin:
I
A0

30000 40 50 G0 70 80 [MHz] 300 400 50D 600 700  1000.000

Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

49 7068 3278 -21.33 11.45 40.00 -28.55 QP
67.9130 38.36 -24.15 14.21 40.00 -25.79 QP
98 8326 32.39 -19.32 13.07 4350 -30.43 QP
125.0066 31.87 -17.61 14.26 43.50 -29.24 QP
317701 28.48 -14.25 14.23 46.00 -31.77 QP
836.2443 36.71 -2.89 33.82 46.00 -12.18 QP

Remark:

1.Margin = Result (Result =Reading + Factor )—Limit
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Temperature: 22.7°C Relative Humidity:  [61%
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: 802.11 b(worst)
80.0 dBu¥/m
Limit1: —
Margin:
I 6
40 | >

D-;luuu 0 50 60 70 &0 [MHz) 300 400 500 60D 700  1000.000
Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuVv) Factor(dB/m) (dBuVim) (dBuv/m) (dB)
47 9940 3309 -20 45 12 64 4000 =27 36 QP
67 4382 37.30 -24 16 13.14 4000 -26 86 QP
1241330 3549 -17.64 17.85 4350 -25.65 QpP
183.2005 32.28 -19.70 12.58 4350 -30.92 QpP
549.0195 28.60 -5.80 21.80 46.00 -24 20 QpP
836.2443 44 02 -2.89 41.13 46.00 -4.87 QpP

Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
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(1GHz~25GHz) Restricted band and Spurious emission Requirements

Antenna Corrected Emission

Frequency Reading Amplifier Loss Factor Factor Level Limits Margin Detector

(MHz) {dBuv) (dB?) (dB) (dB/m} (dB} (dBuVim)  (dBuV/m)  (dB) Type Comment

Low Channel (2412 MHz)

3264 .82 4839 44.70 6.70 28.20 -5.80 38.59 74.00 -35.41 FPK Vertical
3264 .82 3881 44.70 6.70 28.20 -5.80 288 54.00 -25.19 Fi\Y Vertical
3264 .82 4877 44.70 6.70 28.20 -5.80 3887 74.00 -35.03 PK Horizontal
3264 .82 3853 44.70 6.70 2820 -9.80 2373 54.00 -26.27 AV Horizontal
4824 55 5848 44.20 5.04 360 -1.56 5492 74.00 -19.08 PK Vertical
4824 55 3828 44.20 5.04 360 -1.56 3472 54.00 -19.28 Fi\Y Vertical
4824 51 5917 44.20 5.04 360 -1.56 55.61 74.00 -18.39 FPK Horizontal
4824 51 3916 44.20 5.04 360 -3.56 35.60 54.00 -18.40 AV Horizontal
5359.79 4516 44.20 0.86 3200 -2.34 4282 74.00 -31.18 PK Vertical
5359.79 3709 44.20 0.86 3200 -2.34 3475 54.00 -19.25 AV Vertical
5350.72 4537 44.20 0.86 3200 -2.34 4303 74.00 -30.97 FPK Horizontal
535072 3722 44 20 9.86 32.00 -2.34 34 .88 5400 -19.12 AV Horizontal
7235.80 51.39 4350 11.40 3550 340 54.79 74.00 -19.21 PK Vertical
7235.80 By 4350 11.40 3550 340 36.61 54.00 -17.39 AV Vertical
723572 5061 4350 11.40 3550 340 54.01 74.00 -19.99 PK Horizontal
723588 31.64 4350 11.40 3550 340 35.04 5400 -18.96 AV Horizontal
3264 82 4839 44 70 6.70 2820 -9.80 3859 7400 -35.41 PK Vertical
3264 82 3861 44 70 6.70 2820 -9.80 28.81 5400 -25.19 AV Vertical
3264 82 4877 44 70 6.70 2820 -9.80 3897 7400 -35.03 PK Horizontal
3264 82 3853 44 70 6.70 2820 -9.80 2873 54 00 -2527 AV Horizontal
4824 55 5848 44 20 9.04 3160 -156 54 92 7400 -19.08 PK Vertical
4824 55 3828 44 20 9.04 3160 -156 3472 5400 -19.28 AV Vertical
4824 51 5917 44 .20 9.04 31.60 -31.56 55.61 74.00 -18.39 PK Horizontal
4824 51 3916 44 20 9.04 3160 -156 3560 54 00 -18.40 AV Horizontal
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Antenna Cormecied Emission
Frequency Reading Amplifier Loss Factor Factor Level Limits Margin Detector
(MHz) (dBpv) (dB) (dB) (dB/m? (dB} (dBuvim)  (dBuvim)  (dB) Type  Comment
Mid Channel (2437 MHz)

3264 64 48.71 44 70 6.70 2820 -9 80 3891 7400 -35.09 PK Vertical
3264 64 3967 44 70 6.70 2820 -9 80 2987 5400 -24 13 AV Vertical
3264 72 47.99 4470 6.70 2820 -9.80 3819 74.00 -35.81 PK Horizontal
3264 72 3845 4470 6.70 2820 -9.80 28.65 54.00 -25.35 AV Horizontal
4874 57 59.03 44.20 9.04 31.60 -3.56 5547 74.00 -18.53 PK Vertical
4874 57 3871 44.20 9.04 31.60 -3.56 3515 54.00 -18.85 AV Vertical
487432 5867 44 20 5.04 3160 -3.56 5511 74.00 -18.89 PK Horizontal
487432 3845 44 20 5.04 3160 -3.56 3489 54.00 -19.11 AV Horizontal
5359.89 46.08 44 20 886 32.00 -2.34 4374 74.00 -30.26 PK Vertical
5359.89 3775 44 20 886 32.00 -2.34 B4 54.00 -18.59 AV Vertical
535975 4549 44 20 9.86 32.00 -2.34 4315 7400 -30.85 PK Horizontal
535975 araz 44 20 9.86 32.00 -2.34 3478 54 00 -19.22 AV Horizontal
731089 51.97 4350 11.40 3550 3.40 55371 7400 -18.63 PK Vertical
7310.89 33.02 43.50 11.40 3550 340 3642 54.00 -17.58 AV Vertical
7310.85 51.91 43.50 11.40 3550 340 553 74.00 -18.69 PK Horizontal
7310.85 3333 43.50 11.40 3550 340 3673 54.00 -17.27 AV Horizontal
3264 64 48.71 44 70 6.70 28.20 -9.80 /M 74.00 -35.09 PK Vertical
3264 64 3967 44 70 6.70 28.20 -9.80 2987 54.00 -24.13 AV Vertical
3264 72 4799 44 70 6.70 2820 -9 80 3819 7400 -35.81 PK Horizontal
3264 72 3845 44 70 6.70 2820 -9 80 28 65 5400 -25.35 AV Horizontal
4874 57 59.03 44 20 9.04 31.60 -3.56 R 4T 7400 -18.53 PK Vertical
4874 57 38 44 .20 9.04 31.60 -3.56 3515 54.00 -18.85 AV Vertical
4874 32 58.67 44 .20 9.04 31.60 -3.56 55.11 74.00 -18.89 PK Horizontal
4874 32 3845 44.20 9.04 31.60 -3.56 3489 54.00 -19.11 AV Horizontal
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Antenna Corrected Emission
Frequency Reading Amplifier Loss Factor Factor Level Limits Margin  Detector
(MHz) (dBuV) (dB) (dB) (dBim) (dB2 (dBuVim)  (dBuV/m)  (dB) Type Comment
High Channel (2462 MHz)
3264 68 43.74 44.70 6.70 23.20 -9.80 3394 74.00 -35.06 PK Vertical
3264 68 3977 44.70 6.70 23.20 -9.80 2997 54.00 -24.03 AV Vertical
3264 .75 48.82 44 70 6.70 2820 -9.80 39.02 74.00 -34.98 PK Horizontal
3264 .75 38.19 44 70 6.70 2820 -9.80 2839 54.00 -25.61 AV Horizontal
4924 47 58.66 44 20 9.04 31.60 -3.56 55.10 74.00 -18.90 PK Vertical
4924 47 3840 4420 5.04 3160 -3.56 34 84 54.00 -19.16 AV Vertical
4924 43 58.66 4420 5.04 3160 -3.56 55.10 74.00 -18.50 PK Herizontal
4924 43 39.08 4420 504 3160 -3.56 3552 54.00 -18.48 AV Horizontal
5359 66 4579 4420 0.86 3200 -2.34 4345 74.00 -30.55 PK Vertical
5350.66 3837 44 20 9.86 32.00 -2.34 36.03 54.00 -17.97 AV Vertical
5359.70 46.28 44 20 9.86 32.00 -2.34 43.94 74.00 -30.06 PK Horizontal
5359.70 3785 44 20 9.86 32.00 -2.34 35.51 54.00 -18.49 AV Horizontal
7385.91 5097 43.50 11.40 35.50 340 547 74.00 -19.83 PK Vertical
T385.01 3281 4350 11.40 3550 340 36.01 54.00 -17.59 AV Vertical
7385.80 5159 4350 11.40 3550 340 54 .99 74.00 -19.01 PK Horizontal
7385.80 3381 4350 11.40 3550 340 arm 54.00 -16.99 AV Horizontal
3264 68 43.74 44.70 6.70 23.20 -9.80 3394 74.00 -35.06 PK Vertical
3264 68 3997 44 70 6.70 2820 -9.80 2997 54.00 -24.03 AV Vertical
3264 .75 48.82 44 70 6.70 2820 -9.80 39.02 74.00 -34.98 PK Horizontal
326475 38.19 44 .70 6.70 28.20 -9.80 2839 54.00 -25.61 AV Horizontal
4924 47 58.66 4420 5.04 3160 -3.56 55.10 74.00 -18.50 PK Vertical
4924 47 3840 4420 5.04 3160 -3.56 34 84 54.00 -19.16 AV Vertical
4924 43 58.66 4420 504 3160 -3.56 55.10 74.00 -18.90 PK Horizontal
4924 43 39.08 4420 504 3160 -3.56 3552 54.00 -18.48 AV Horizontal
Remark:

1.Factor = Antenna Factor + Cable Loss — Pre-amplifier.

2.Scan with 802.11b, 802.11g, 802.11n (HT-20), 802.11n (HT-40) the worst case is 802.11b.Emission Level =
Reading + FactorMargin = Limit - Emission Leve

3.The frequency emission of peak points that did not show above the forms are at least 20dB below the limit, the
frequency emission is mainly from the environment noise
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Radiated Band Edge data

Remark: All restriction band have been tested, and only the worst case is shown in report

802.11 b low CH

Horizontal
1200 dBuW/im
Tt 1
1o Timit2.
100
90 ; /A\
80 # N
70 / ‘1'
| |
60 \
|
50 1, f y’# 1#1 ]
" ot LW gy
OSSR TN TN v dedhona J
30
20
10
no
2300000 24400 MHz
Freq. Reading | Factor Result Limit  |Margin| . | Heght | Degres i
No- | MHz) | (aBuvim) | B) | (dBuvim) | (aBuvim)| (aB) | %™ | temi | taeg) | Remerk
1 2390.000| 52.31 632 | 4599 7400 |-28.01| peak | 200 | 247
2 2390.000| 43.67 632 | 3735 5400 |-16.65 AVG | 200 | 193
3 2400.000| 60.68 527 | 5441 7400 |-19.59] peak | 200 | 230
3 2400.000| 52.14 627 | 4587 5400 | -8.13| AVG | 200 | 185
Vertical
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1200 dBuwW/m
Tt 1:
1o fimat2
100 |
90 | ’/\ \\
4 b
80 | \
| [ \
o / \
50 | %/ |
. (,#)1 &N
| Yol w
|
L I
» MWWJ»AMWMM“
30
20 |
10 |
0.0 |
2300000 24400 MH:z
Freq. Reading Factor Result Limit  [Margin . | Height | Degree
No. | mHz) | (aBuvim) | @B) | caBuvim) | @Buvim) | dg) | 2= | emi | oeay | Reme
1 2390.000| 5043 | -632 | 44.11 | 7400 |-29.89| peak | 150 | 26
2 2390.000] 4236 | 632 | 3604 | 5400 |-17.96] AVG | 150 | 162
3 2400.000| 66.80 | -627 | 6053 | 7400 |-1347| peak | 150 | 134
3 3400.000| 5410 | 627 | 4783 | 5400 | 6.17| AVG | 150 | 168

802.11 b High CH

Horizontal
1200 dBuV/m
l;! —_
110 limn2:
100
90 I/""’\\
80 5 \
]
70 Iaf H\'
60 f '\
50 /"J R ?
{1l 1 |
40 lvU-‘J ‘\-L Wi
J‘l 4 | (AN b 60t i it e i MAA A
kL] |
& |
|
10 {
0.0 "
2440.000 26000 MHz
Freq. Reading | Factor Result Limit |Margin| [ Height [ Degrea -
No- | mHz) | (aBuvim)| (@B) |(cBuvim) |aBuvim)| (@B) | 2% | temi [ (e | Remom
1 2483.500( 4581 -5.89 39.92 7400 |(-34.08] peak | 200 | 143
2 2483.500| 36.57 -5.89 30.68 5400 |[-23.32] AVG | 200 | 317
3 2500000 56.81 -5.81 51.00 74.00 (-23.00] peak | 200 | 308
4 2500.000( 47.26 -5.81 4145 5400 |-12.55| AVG | 200 | 291
Vertical
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1200 dBWV/m
i-ttl —
110 limit2:
100
90
80 /’“\
70 f \I
/ 1
50 f \
2 mﬁ‘ﬁ \!
o N
“MJLMWW ~ W
30
20
10
00
2440.000 2600.0 MHz
Freq. Reading | Factor Result Limit  [Margin| . | Heioht | Degres =
e (MHz) | @Buvim)| (dB) | (dBuvim) |(@Buvim)| (aB) | % | tem) | ideg) | RE
1 2483500 41.99 -5.89 36.10 7400 |-37.90| peak | 200 | 169
2 2483.500| 33.54 -5.89 27.65 5400 |-26.35| AVG | 200 | 177
3 2500000 47.25 581 41.44 7400 |-32.56] peak | 200 | 189
4 2500.000] 39.50 581 33.69 5400 |-20.31] AVG | 200 | 234
802.11 g Low CH
Horizontal
1200 dBuW/m
Tt
1o T2
100
a0
Praf et
80 } |
{ |
7 ‘3 \.‘
60 { \
‘ |
" j :
40 \ \"'wo
b e e il AN M LA b e ot
30
20
10
oo
2300000 2440.0 MHz
Freq. Reading | Factor | Result Lmit  |Margin| .. | Height | Degres |
No- | MHz) | (aBuvim)| (aB) | (dBuvim) | @Buvim)| (aB) | P | em) | waegy | Remork
1 2390.000| 44.90 6.32 3858 7400 |-3542| peak | 200 | 144
2 2390000 35.69 6.32 29.37 5400 |-24.63] AVG | 200 [ 160
3 2400.000| 62.60 6.27 56.33 7400 |-17.67] peak | 200 | 201
4 2400.000| 53.45 627 | 47.18 5400 | -6.82| AVG | 200 | 145

Report No.: FCS202008045W01
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Vertical
1200 dBuW/m
1o =
100
a0 ,‘r‘*ﬂl’M
80 "" fl'
70 : \
E { \
= M,
0 i et b Ao e s A A g M
30
20
mn
0o

2300000 24400 MHz
Freq. Reading | Factor Result Limit [Margin| _ . | Height | Degres
No- | (MHz) | (aBuvim) | (08) |(cBuvim) | (dBuvim)| (@B) | P2 | tom | iceg) | REme
1 2390.000| 51.58 -6.32 45.26 74.00 |-28.74| peak | 150 | 155
2 2390.000| 42.68 -6.32 36.36 5400 |[-1764] AVG | 150 | 264
3 2400000 67.72 -8.27 61.45 7400 |-1255| peak | 150 | 199
4 2400000 57.24 -£.27 50.97 5400 | -303| AVG | 150 | 207
802.11 g High CH
Horizontal
1200 dBWV/m
Tt 1
10 Tt 2:
100
%0
oy
|
J L
] |
= \
1 i3
" ‘l. |
1“0 Al
o i ’W’ mevmwwﬁmwwhmwmem‘
30
20
10
oo
2440.000 26000 MHz
Freq. Reading | Factor | Result Limit |Margin| . | Heioht [ Degras
No- | (MHz) | (@Buvim)| (oB) | (dBuvim) | @Buvim)| (aB) | °*= | tem | (oeg) | Remork
1 2433.500( 44.03 -5.89 38.14 7400 |-35.86| peak | 200 | 147
2 24835001 3570 -5.89 29.81 5400 |[-24.19] AVG | 200 | 249
3 2500.000| 57.61 -5.81 51.80 7400 |-22.20| peak | 200 | 197
4 2500.000|] 48.24 -5.81 4243 5400 |-11.57] AVG | 200 | 204
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Vertical
1200 dBW/m
Tmat1: —
10 lmat2:
100
90 s
iy
a0 f 1
[ \
m [ }
60 {) L 3
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J If |l
0 T L TR TR VTS & YT L Ayl I P TRl S CARe NI
30
20
10
0.0
2440.000 2600.0 MHz
Freq. Reading | Factor Result Limit  [Marginf | Height | Degree oy
Mo (MHz) | @Buvim) | (@B) | (dBuvim) |@Buvim)| (aB) | P | iem) | (gen) | Remet
1 2483500 44.44 5.89 38.55 74.00 |-3545| peak | 150 | 144
2 2483500 35.04 -5.89 29.15 54.00 |-24.85 AVG | 150 | 200
3 2500000 61.11 -5.81 55.30 74,00 |-18.70| peak | 150 | 187
B 2500.000f 52.67 -5.81 46.86 5400 | -7.14| AVG | 150 | 173
802.11 N 20 Low CH
Horizontal
1200 dBwV/m
ot 1:
110 Timit2.
100
9%
- IMM.W,‘
1 \
7n J |
r 1
60 .[
50 ); \,
10 i RM»\.,
WWWW“»M%MWW i
30
o
20
10
0o
2300.000 2440.0 MHz
Freq. Reading Factor Result Limit |Margin Heght | Degree |
No- | MHz) |(aBuvim)| (@B) | (dBuvim) |(aBuvim)| (aB) | 27| tem | waegy | Remo
1 2390.000f 43.31 -6.32 36.99 74.00 |[-37.01| peak | 200 | 76
2 2390.000f 33.56 -6.32 27.24 5400 |-26.76| AVG | 200 | 103
3 2400.000f 6199 -6.27 55.72 7400 |[-18.28| peak | 200 | 245
4 2400.000f 52.14 -6.27 4587 5400 |-813| AVG | 200 | 176
Vertical

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901

http://www.FCS-lab.com




_——A

g S—

NS

Page 69 of 77 Report No.: FCS202008045W01

1200 dBuV/m
Tt 1
110 Thmit2
100
% [.Mmm,\w«\
80 j .'.
7 Ll
60
50 H \MM
10 bl e bt MARP A AN
30
20
10
0o
2300.000 24400 MHz
Freq. Reading | Factor | Result Limit  |Margin| . | Heaht | Degres
No- | (MHz) | (aBuvim)| (dB) | (dBuvim) | @Buvim)| (aB) | P*=* | tem) | (oegy | ReEmerk
1 2390.000] 49.25 6.32 | 42.93 7400 |-31.07| peak | 150 | 48
2 2390000 40.23 -6.32 33.91 5400 |-2009] AVG | 150 | 102
3 2400.000| 68.73 -6.27 62.46 7400 |-11.54| peak | 150 | 169
4 2400.000| 59.00 -6.27 5273 5400 | -1.27| AVG | 150 | 217

802.11 N 20 High CH

Horizontal
120 dBuV e
livmt 1 - —_
110 Tiomat 2 —
100
0 s
. —
m l) !
(21 .
Fi N,
50
" M_M ] SR Ve SPPPITIPTINPT RS SR P |
O
1)
.1
10
no
2400000 ZEM.0 MHz
Freq. Reading Factor Result Limit  [Margin Haight | Diegree
i MHz) | (dBuvim) | (d8) | (dBuvim) | idBuvim) | dB) | P | e | dsan | B
1 2483500 6.66 3713 | 4381 7400 |-30.19] peak
F] 2433500 -2.47 37.13 3466 5400 |-19.34] AVG
3 2500.000 6.53 3r.zo 43,73 7400 |-3027| peak
4 2500.000] -3.71 37.20 33.43 5400 |-2051] AVG
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Vertical
1200 dBUm
il 1: —
o mit2:
100
% Il/x,_,.a.ﬂ-._ll
B0
. j
. .
- 4 \l..
0 Mw,.u.w«.w-'\'f et ok, o mpon s sl
0
il
0
oo
240,000 FR00.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degres
Nool  mhz | gBuvimi| (9B) | tdBuvim) |(eBuvim)| (9B) | P | iom) | ey | e
1 2483,500 9.81 3713 46,54 T4.00 | -27.08| peak
2 2483500 0.7 3713 3764 54.00 |-1616] AVG
3 2500.000] 533 37.20 4253 7400 |-3147| peak
4 2500.000| -3.03 37.20 3417 34.00 | -19.83 AVG
802.11 N 40 Low CH
Horizontal
1200 dBuV/m
limit1: —_
10 limit2:
100
90
80 jw..m .
70 | *
/ s
50 f \
50 %I'
40 i |- 1 r
WNWMMUWJW«JAMU-WW MM&.JMM‘W&-)
30
20
10
00
2300.000 25000 MHz
Freq. Reading | Factor Result Limit [Margin| | Height | Degreo e
N (MHz) | (@Buv/im) | (dB) | (dBuvim) | @Buvim)| (dB) | P | tem) | sy | RS
1 2390.000( 43.78 -6.32 37.46 7400 |-36.54| peak | 200 34
2 2390.000| 33.60 6.32 27.28 5400 |-26.72] AVG | 200 | 118
3 2400000 59.07 -8.27 52.80 7400 |-21.20| peak | 200 84
4 2400.000| 50.14 827 43.87 5400 |-10.13] AVG | 200 69
Vertical
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1200 dBuV/m

Tt
10 Tmit 2.
100

80 f"“ww.
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:: qumwvj Mmm_y)

10

oo
2300.000 25000 MHz
Freq. Reading | Factor | Result Limit  |Margin Height | Degres
No- | MHz) |[Buvim)| (aB) |(dBuvim) | @Buvim)| (aB) | O=™ | tem | taeg) | Remork

2390.000| 48.82 -6.32 42.50 74.00 |-31.50] peak | 150 | 99
2390.000| 39.56 -6.32 33.24 5400 |-20.76) AVG | 150 | 124
2400.000| 59.84 -6.27 53.57 7400 |-2043| peak | 150 | 299
2400.000| 50.36 -6.27 4409 5400 |-991| AVG | 150 | 342

B 00 IS

802.11 N 40 High CH

Horizontal
1200  dBuV/m
— Thmatl | —
110 fmit2:
100
a0
80
|
60 J |
= Lt T *
0 MMJN'V* I«MMN‘J N kM M VDA s A AW
30
20
10
0.0
2400000 . 26000 MHz
Freq. Reading Factor Result Limit [Marginf . | Height | Degres i
NO. | MHz) |@Buvim)| (@B) |idBuvim) |(aBuvim)| (aB) | 2% | emy | (ceqy | Remek
1 2483.500| 4533 -5.89 39.44 7400 |-3456| peak | 200 | 178
2 2483.500( 36.14 -5.89 30.25 5400 |-23.75| AVG | 200 | 160
3 2500.000| 57.37 -5.81 51.56 7400 |-2244| peak | 200 169
4 2500.000| 48.93 -5.81 43.12 54.00 |[-10.88| AVG | 200 214

Vertical
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1200 dBuW/m

fmat 1
1o Tt 2.

» Wuww ; u"u”! QMMMWWWMM

2400.000 2600.0 MHz
No. Freq. Reading | Factor Resullt Limit |Margin| . fHeaht [ Degree |
(MH2z) (dBuV/m) {dB) (dBuV/m) | (dBuV/m) | (dB) (cm) | {deg.)
2483.500( 49.32 -5.89 43.43 74.00 |-30.57| peak | 150 | 360

2483500 3947 -5.89 33.58 5400 |-20.42( AVG | 150 | 287
2500.000| 61.25 -5.81 55.44 7400 |-18.56| peak | 150 | 263
2500.000( 50.69 -5.81 44.88 5400 | -9.12| AVG | 150 | 193

B w| )=
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8 CONDUCTED EMISSION TEST

8.1.1 POWER LINE CONDUCTED EMISSION LIMITS
Operating frequency band. In case the emission fall within the restricted band specified on Part

207(a) limit in the table below has to be followed.

Conducted Emissionlimit (dBuV)
FREQUENCY (MHz) -
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.50 -5.0 56.00 46.00
5.0-30.0 60.00 50.00
Note:

(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly with the

logarithm of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting

Attenuation 10dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz

IF Bandwidth 9 kHz

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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8.1.2 TEST PROCEDURE
a. The EUT was 0.8 meters from the horizontal ground plane and 0.4 meters from the vertical
ground plane with EUT being connected to the power mains through a line impedance
stabilization network (LISN). All other support equipments powered from additional LISN(S).
The LISN provide 50 Ohm/ 50uH of coupling impedance for the measuring instrument.
b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.
c. /O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.
. LISN at least 80 cm from nearest part of EUT chassis.
e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

o

8.1.3 TEST SETUP

/ Vertical Reference
Ground Plane /Test Receiver

~~— 1]
O 0 O0O0
40cm EUT 5 60
80cm
|LISNh
|| || o ||

\ Horizontal Reference
Ground Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

8.1.4 TEST RESULT

Temperature: 221 C Relative Humidity:  [56%
Test Voltage: 120V/60HZ by adapter Phase: L/N
Test Mode: ON

Flux Compliance Service Laboratory
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L-line
1000 dBu¥
Limit1: —
Limit2:

il

peak

) ur\,n,‘.v.l_ﬁ " Mwn-"'“\,, “"h.
W g wﬂrm'f*"',"i‘#h‘»;.‘“*wp A i T VLT T YR A **Wﬁ\-i.au ll.“jwf}rl'ﬂ“'mu
0.0
0.150 0.5 [MHz) 5 30.000
Frequency Reading Correct Result Limit Margin
(MHz) (dBuV) Factor(dB) (dBuV) (dBuV) (dB) Remark
0.1500 3517 9.79 44 96 66.00 -21.04 QP
0.1500 14.29 9.79 24.08 56.00 -31.92 AVG
0.2620 28.89 10.06 38.95 61.37 -22.42 QP
0.2620 8.62 10.06 18.68 51.37 -32.69 AVG
0.6700 26.51 9.87 36.38 56.00 -19.62 QP
0.6700 14.18 9.87 2405 46.00 -21.95 AVG
2.2180 16.64 9.79 26.43 56.00 -29.57 apP
2.2180 3.51 9.79 13.30 46.00 -32.70 AVG
46100 14.70 9.85 24 55 56.00 -31.45 QP
4 6100 216 9.85 12.01 46.00 -33.99 AVG
283500 23.98 10.24 3422 60.00 -25.78 QP
283500 7.39 10.24 17.63 50.00 -32.37 AVG
Remark:

1.All readings are Quasi-Peak and Average values.
2.Margin = Result (Result =Reading + Factor )—Limit

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com




N\

s e \\

=
N-line
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g thv'.,]‘JILTm.ﬂ‘h..nr.._‘qullH \H‘ﬂ,d-ﬁi,r*‘%.,_,r*"‘rq‘rf*‘rﬁf‘"nr-a”\ﬂﬂ,&,-vh“‘f,e,n.,.,h-m,,'.,NM,MWMHM ,i .JUJIL A.“,.J‘"-ﬁ:v:
u-II:.15[I 0.5 [MHz) 5 30.000
Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)
0.1540 35.06 9.79 44 85 65.78 -20.93 QP
0.1540 14.70 9.79 24 .49 5578 -31.29 AVG
0.2580 29.71 10.04 39.75 61.50 -21.75 QP
0.2580 11.85 10.04 21.89 51.50 -29.61 AVG
0.6700 31.90 9.87 41.77 56.00 -14.23 QP
0.6700 20.06 9.87 2993 46.00 -16.07 AVG
1.0740 2336 9.80 33.16 56.00 -22.84 QP
1.0740 10.25 9.80 20.05 46.00 -25.95 AVG
4.2620 2242 9.84 32.26 56.00 -23.74 QP
4.2620 7.56 9.84 17.40 46.00 -28.60 AVG
28.4420 23.01 10.25 33.26 60.00 -26.74 QP
28.4420 5.41 10.25 15.66 50.00 -34.34 AVG
Remark:

1.All readings are Quasi-Peak and Average values.
2.Margin = Result (Result =Reading + Factor )—Limit
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9. ANTENNA REQUIREMENT

9.1 STANDARD REQUIREMENT

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi..

9.2 RESULT
The antennas used for this product are PIFA antenna and other than that furnished by the responsible
party shall be used with the device, the maximum peak gain of the transmit antenna is 2.0dBi.

%% XK X END OF THE REPORT 3% 3% 3% 3% 3%
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